
NO. Q'TY NO. Q'TY

1A.) SPINDLE 1 1/4-7UNC 1 28.) CLUTCH PRESSURE DISC Ø16 x Ø29 x 1 1

1B.) SPINDLE 1 1/4"-3方牙 1 29.) CLUTCH NUT M12 x P1.5 x 8mm 1

2.) PARALLEL KEY 5 x 5 x 15 1 30.) GEAR SELECTOR SLIDER Ø5 x 150L 1

3.) WATER SEAL Ø52 x Ø40 x 8 3 31.) GEAR SELECTOR BLOCK 1

4.) SCREW M4 x 40 3 32.) SELECTOR DISC SET 1

5.) SEAL HOLDER 1 34.) SELECTOR COLLAR PIN 1

6.) INSIDE CIRCLIP R-52 1 35.) GEAR PLATE 1

7.) BEARING 6205-LLU 2 36.) BEARING 6202-2NSE 1

8.) OUTSIDE CIRCLIP S-25 1 37.) ARMATURE M1.25 x 8T 1

9.) SCREW M5 x 110 4 38.) STATOR SCREW M5 x 65 2

10.) GEAR CASE 1 39.) FAN BAFFLE 1

11.) O-RING Ø18 x Ø24 x 3 1 40.) STATOR 1

12.) GEAR SELECTOR 1 41.) MOTOR HOUSING 1

13.) SCREW 1 42.) OVERLOAD UNIT 1

14.) SPINDLE GEAR 32T 1 43.) SCREW M4 x 20 2

15.) OUTSIDE CIRCLIP S-17 1 44.) BULL'S EYE LEVEL 1

16.) BEARING HK1412 3 45.) NUT M4 x 8 2

17.) MAINSHAFT PINION 10T 1 46.) BRUSH HOLDER 2

18.) LOW SPEED GEAR H:32T 1 47.) CARBON BRUSH 7 x 17 x 17 2

18.) LOW SPEED GEAR L:37T 1 48.) SCREW M4 x 12 4

19.) SNAP RING Ø1.5 x Ø16 x Ø19 1 49.) SCREW M4 x 10 2

20.) MID SPEED SLIDING GEARH:28T 1 50.) MOUNTING PLATE 1

20.) MID SPEED SLIDING GEARL:32T 1 51.) BRUSH SPRING 2

21.) HIGH SPEED GEAR H:26T 1 52.) TAIL COVER 1

21.) HIGH SPEED GEAR L:29T 1 53.) SCREW M5 x 45 4

22.) OUTSIDE CIRCLIP S-14 2 54.) CABLE GLAND NB1925 1

23.) BEARING 6200-2R 1 55.) CABLE PROTECTOR NGN-22B 6cm 1

24.) COUNTERSHAFT PINION H:20T x 18T x 14T 1 56.) WATER FEED CONNECTOR KIT 1

24.) COUNTERSHAFT PINION L:17T x 14T x 9T 1 57.) WATER COUPLING 1/2" 1

25.) CLUTCH STEEL DISC Ø31.5 x Ø16.2 x 1.52 58.) SCREW M4 x 8 1

26.) CLUTCH BRASS DISC Ø31.5 x Ø16.2 x 1 2 59.) WIRE LEAD 20AWG35cm + 4R x 10 綠1

27.) INPUT/CLUTCH GEAR 33T 1 60.) SPLICE CONNECTOR C-4 1

NO. Q'TY 92.) BASE 1

61.) MOTOR ON SWITCH 1 93.) BOLT M12 x P1.75 x 100L 1

62.) MOTOR OFF SWITCH 1 94.) LOCK BOLT 1

Parts Name

     ITEM NUMBER: AGCDM250     DYMAXION  

Parts Name Parts Name



63.) SCREW M4 x 60 4 95.) FLAT WASHER Ø1/2" x Ø23 x 2 8

64.) WIRE LEAD

22AWG6CMPC

250 1 96.) NUT-NYLOCK M12 x P1.75 10

65.) WIRE LEAD

22AWG6CMPC

187 1 97.) SCREW M6 x 20 1

66.) SCREW M4 x 12 2 98.) CENTER INDICATOR 1

67.) CORD CLAMP 1 99.) SPACER Ø6.1 x Ø10 x 8 1

68.) SWITCH PLATE 1 100.) BEARING 6201-2RS 8

69.) SCREW M4 x 8 2 101.) ROLLER 4

70.) RELAY 735-2C-C1 1 102.) ECCENTRIC SHAFT 2

71.) SWITCH BOX 1 103.) AXLE SHAFT 2

72-1.)BUBBLE LEVEL 2 104.) STAR WASHER M12 4

72-2.)DOME NUT M4 2 105.) BUBBLE LEVEL 1

72-3.)SCREW M4 x 45 2 106.) BULL'S EYE LEVEL 1

73.) CORD ARMOR 1 107.) REVERTEX PLACE 1

74.) 1 108.) BEVEL KNOB M8 x 30 1

75.) POWER SUPPLY CABLE 1.5 x 3C x 3.5M 1 109.) EXTERNAL CIRCLIP S-15 2

76.) SCREW M5 x 10 4 110.) BEARING 6002-LLU 2

77.) COLUMN CAP PLATE 1 111.) CRANK PINION 1

78.) COLUMN 1 112.) CRADLE 1

79.) MITER SCALE 1 113.) CRADLE PLATE 20 x 115 x 3 1

80.) LOCK PLATE 30 x 39.5 x 10 x M8 1 114.) CRANK BOSS 1

81.) BUTTRESS LOCK 1 115.) CRANK GRIP 2

82.) FLAT WASHER Ø5/16" x Ø17 x 1.5 1 116.) CRANK HANDLE 1

83.) ANGLE LOCK CLAMP 1 117.) MOTOR CLAMP BOLT M12 x P1.75 1

84.) NUT-NYLOCK M8 3 118.) MOTOR MOUNTING PLATE 1

85.) BUTRESS BAR 2 119.) SPRING WASHER M8 4

86.) HANDLE 1 120.) SOCKET CAP BOLT M8 x 20 4

87.) SOCKET CAP BOLT M8 x 85 1 121.) WRENCH M32 1

88.) BOLT M12 x P1.75 x 75L 4 122.) OPEN-END WRENCH M17 x M19 1

89.) NUT M12 x P1.75 x 19 4 125.) SPRING φ0.5 x φ4 x φ5 x 5L x 4T1

91.) SOCKET CAP BOLT M8 x 25 2 126.) STEEL BALL φ5 1

127.) NUT-NYLOCK M10 x P1.25 2

128.) WHEEL 2

129.) AXLE 2

130.) L HEX KEY M6 1

131.) WRENCH M13 1

132.) O-RING φ3 x 1.5 1

PRCD INTERRUPTER PROTECTION  220v



133.) ZIP TIE 2.4 x 80mm 2

134.) SWITCH BOOT 2

135.) BEARING 6200ZZ 2

136.) PIN Ø8x15- 2

A1.) JACK SCREW (OPTIONAL) 1

A2.) ANCHOR 1/2"  2

Power: 2200W
Voltage:230V/50Hz, 110V/60Hz
No Load Speeds: RPM 650/1000/1250
Full Load Speeds: 450 / 650 / 850   RPM
Max Drill Diameter Concrete on Rig: 250mm
Rig Mounted or Hand Held :Rig Mounted Only
Spindle fitting: 1 1/4” UNC
Rig Model: VAGDMRIG
Net Weight: 25.3 KG
Collar Diameter: N/A
Overload Protection: Yes
Clutch: Mechanical
Plug: 10 A
RCD: Yes
Water Swivel: Yes
Bubble Levels: On Machine & Rig


